
  

 
 OWNER MANUAL 

APH-260 Palm Gear Case 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

                                                                   ISO 9001:2000 
                                                             Rev. 2012/7/24 

 

 

 
PPlleeaassee  rreeaadd  ccaarreeffuullllyy  tthhee  ffoolllloowwiinngg  iinnssttrruuccttiioonnss  

bbeeffoorree  yyoouu  uussee  ppoollee  ssaaww  ttoo  eennssuurree  ssaaffeettyy  ooppeerraattiioonn  !! 

                                    



CONTENTS 
1.  DESCRIPTION OF SYMBOLS 
2.  EXPLOIDED FILE 
3.  PARTNO. 
 

4.  ASSEMBLE SICKLE 
5.  MAINTENANCE 
 

-1. DESCRIPTION OF SYMBOLS 

 

Read and follow this operator’s manual.  Fail to do so could 
result in serious injury. 

 
Wear head, eye and hearing protection during operation. 

 
Wear heavy-duty gloves, preferably made of leather. 

 
Wear steel-toed safety boots. 

 
Wear non-slip foot wear 

 
Do not operate closer from electrical hazards. 

 

Keep all children, bystanders and helpers 15M (50ft.) away 

from the unit. 

 
 
 
 
 
 
 
 
                                ~ 1 ~ 
 



2. EXPLOIDED FILE 
 

 

 
 
 
                                ~ 2 ~ 

 
3. PARTS IDENTIFICATION 



3. PARTS NO. 
 

No. P/N Description Q'ty 

1 BPH01-2601 Gear Case 1 

2 R26   C-Snap Ring 1 

3 BPH08-2601 Con Rod 1 

4 BPH09-2601 Driving shaft 1 

5 BPH14-2601 Guiding sleeve 2 

6 BPH11-2601 Lock Pin 8X16 1 

7 R-S8 C-Snap Ring 1 

8  S25 C-Snap Ring 1 

9 Z81110 Needle Cage Bearing 1 

10 Z222610  Needle Cage Bearing 1 

11 BPH20-2601 Gasket 1 

12 BPH17-2601 Head Cover 1 

13 XOC-114A   Grease Nipple 1 

14 BPH19-M16-B Oil Screw 1 

15 BPH27-3041 Oil Sealer 2 

16 XAA412 Socket Bolt M4X12 6 

17 XGW628SPWS Hexagon Bolt M6X28 2 

18 XGW512SPWS Hexagon Bolt M5X12 1 

19 XPH-816 Cap Bolt 2 

20 XNW6 Nylon Lock Hex Nut 2 

21 BPH03-2601 Spacer Washer M5 1 

22 Z626Z Ball Bearing 1 

23 XWW6 Flat Washer 2 

24 XSW8 Spring washer 2 

25 BPH26-2601 Sickle 1 

26 BPH02-2601 Bevel Pinion 1 

27 6000 Ball Bearing 3 

28 Z6000 Ball Bearing 1 

29 R-S10 C-Snap Ring 1 

30 TPH71-2601 Cam Bevel Gear Comp. 1 

 
~ 3 ~ 

 



4. ASSEMBLE SICKLE 
 

Align 2 cap bolts, 2 spring washers, 2 flat washers & 2 nylon lock hex nuts as drawing and 
fasten them firmly.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

~ 4 ~ 
 



5. MAINTENANCE 
 

1. Fill palm gear case with grease in every 25 hours operation. 
2. Attach grease gun to grease nipple and pump the grease into palm gear case and always 

use #2 lithium heat-resistant grease. 
3. Open the oil screw to make sure grease is filled up whole palm gear case. 

Caution : 
 
1. Make sure to fasten 

all screws 
 

2. Need to check all 
screws are firmly 
fastened every 
time before usage. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

~ 5 ~ 
 
 



 
 

MAINTENANCE RECORD 
 

 
 

  

 
 

  

   

   

 
 

  

   

   

   

   

 
 

  

   

   

   

 
 

  

   

   

   

   

 
 
 

~ 6 ~ 
 


